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UNCONE‘ INED CQMPRFSSiON TEST
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UNCONFINED COMPREbSION TEST .
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TRI‘AXIAL COMPRESSION TEST

R

AR AR o RS N .
Title, }nvest!ggfmn Place | Makassar Ship Yard ___pme 1980_1 7oon 14w
SO B (R ) - - e o LT
Sampling Place, Depth ‘B~ .2 : 4_- OGn~4.77 mw Fest C?:ndmon St _C_l_J“_ fa=1ey _‘E‘B
e " AROKE o ELELG . ALk RBleon
Sampie No. TWS - I . B IR Specimew Conditien - Undisturbed:  —Distwehed— Compatiad
wRktE - mE @ | 845 L, o
Dimension of Spec:men ‘Diameter 3.5 em Hlight- 8.(m. wl_,_o_gf.ljmg Speed wa/min %/ min
5] 8 Kk w| smEw R LR TS RS S R L
: Compressien ore- Water
Test | Moisture Contert Wet Density Lateral Stress ‘Streagth * Failure Strain Vohme(nc (_.hmge Preasure
No.. w(%) wgles i kg/ o) o kg/ea?) ol %} A%} Sut ki/or)
1| 87,1 | 11,54 0.5 0.69 2,50 7.9' -
z | 85.6 1.52 2.0 1.11 3.15 9.7 -
31 88,1 1.55 3.0 1.49 3.86 27.9 -
: -
e

o

e

“ip i #{ Differonce of Principal Kl_Stre.\s.s).lal_— a). “”"': 2N

{or—m) ¢ Curve
. o Cuase

SRk "1 3 {Mohr'; Envelop Intrinsie Curve)

EMTEMM &> WEBM Angle of Sheaving Resistsace o & 14 9

N ‘ thohslu; . CaC = O
RIEE MM £ WA Angle of Shaering Résistanca) ¢, 9=
r W HiCohesion) P &, 0=

Ry eaanet
7. (ky /o)

'R

gy padas

10

™
33

el &

w t i
N 7
2 [3es
7] T 3;;:
B ETae3
3 b¥s
kY B i
*j p

i iStrain) & %}

FHE A Normal Stress) a (giod




P 150

T =mE m "

TRIAXIAL COMPRESSION TES !'
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TRIAX!AL COMPRES‘%ION 'IEST

BEL - AmEMS ) ' LA

T;t!e, Investigation Place - Makassar S,l.'.l_J.-P Yard ~ Date . _1980 it 7 . H.15. LI
S TR R (1) - | o pmAs o - T
Sampling Place, Depth B ' 7_ 7.00 m~ 7. -3m . Tést Conditio‘n‘ HY- CU % ' N
aeEs L S RHORE  Rxan LA REsE
?ﬁgﬁm TWS - II o - Specimen Condition “_wlulndast:rbed Disturbed -~ ~bompoered
s D T P I L/ 1 3 | e :
Dimension of Specimen Il_jiameter 3.5 am H“igth O em. Loadjmg Speed : “/“"“‘ 1.0 _%/mm
siws| &8 x K| BHEE moo | E BB S wme x| w ook | M RAE
Test |Muoisture Content] . Wet Deusity Lateral Stress . Sti:-englh Ea'ii'ura Strain - | Volumetric Chmfuge - Prassure
U wlgloh) i kgia?) (kg fcal) Cel%) AVLZ) Suikgoal)
! 86.9 1.56 0.5 | 0.56 4.2 - 10.8 - L
2 | 93,0 '1.52 1.0 0.96 4.2 ‘| 13.6 T
* | 88.3 1.55 | 2.0 1.25 4.9 | 16.6, o
4 - 92.9 1.57 3.0 1.63 5.1 24.5 L T
5
(.mfm)~z Curve . - ' E— o agsd (Mohr's.Envelop Intrinsic Curve)

i £ MTE N ‘{5‘&#‘3“..&@; of Shelrln;.Re_liswjge} P 15‘8
R 4 W # . N(Cohesion) ) . C‘-C.-z:_
F n o ‘
' ATEE M tzﬁiﬁf{ﬁh&ulc of Shearing Reuuunul ¢, =
W & N2iCohesisa) ) o

d
E
i .
g 3
F »
* :
j' .

- "

33

= :

o)

§

-

2]

=

22

F 1

AY

iy

RSB Difference of Principal Stresal{oi~ o), Hhac

TEMGE X §{Strain) e %) . M) Normal Stress) oy kgl




P. 152

= #E MR B
“TRIAXIAL COMP’RESSION TES F
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CON SOLI DATION TEST

AR EEmS L g ﬁﬁlﬂﬂ'.a-'.- L
'Tltie,lnvesllgatlon Place qudssaf‘ Sh;p Ydf‘d Date 80 ¢ 7 nl0 Em.? i1 18g

AL E IR Bf1 TWS ~
Sample No., Sampling Etevation WS I

&00?355:
s gk JE ik | o
TRIEA. | mk | o | Ema] e B | T ol s

EE k| ok | ER | sk

I ; . .
g } i Consolidation |Conso- | FS. [ MBS v 2 W& PR R ¢ 0.&(3(—}‘—)‘ o R P EER fJL?Ekt HRE | X
F?': Pressure lidation | Speci- |Average|Compre:|Coel. of | Volume| Void ' /156 min Coef. of (|Primary Primary, Coéf of |Coet, of
P : . [ Settle-{men  [Speci- [ssion é::iu’me Ratio Ratio - : i Cuna:)|1 dC:::sozh_ ﬁo““h— COI:IS“D““ Pen;:n— :
: i ick- [men . |Strai myTe] : Lt . . - {dation i ity
s . ' Tmt :;h;:k' ?‘;?ci- -!"am. sslbﬁlt.‘f : L qm(? tso min{dation i::‘t_!le Ratio | dation b!h.-w :
#iop AP | Adx Aness [ |omeeo : : : o e ad o ad e |
kgfem? | kgiem? [103em| b cm B em |Ae %[ em?lig L E e emfsee| o]  [em¥fmin|1073 ca] Ad  |ew?/min] em/min
of 0 ~z.00d | [xlOT g : R é
B SIS N [N S ,7,,,,iﬁﬁ~,.'f.-.21_91 1_-..9?1,,~;V 11111 . k,”}_,‘ - R A:A,;u-.,,_,‘_,,_",.xlﬁ )
0.1 24 9 -1.9881.25(12.5{ - S 0.837{1.2 P, 70 10.910.43 0.30 i7. 5 .

E 1.2 1203,8  L.414i14.4) 4.5 10 0.42615.20 15¢;4. b.oed 2.4
LTS T N . S faeesioey i 00rd o Jounn) o
6.4 153.4  1.23512.4] 1.9 . | 0,323{4.5.1 1110, ;050 0.9]
Piiesl o orasd [ cdazeloszd Lo ]
g
Wi 4. i
R S B . R A S U ORCISUL GNP USRI S S SN ST SRR ST S
1.y
_52 ! o
- : |
ir‘xﬁ-:\.w‘ﬁ]f fﬁemarks) St oGE it iy Bk
Gy
b 15“—;-] Seost ":%' 0 348(2)2 -05_19?(%)2
ad et o = 2t
LU SR I &=
™ ae o0 : ad -
f:_h . :c‘.ﬂt.h
h 1,906




LOEBRA (3 1)

CONSOLIDATION TEST
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CONSOLI DATION' TEST
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CON SOLIDATiON TEST
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